MERCRUISER (465 [GEM. V) G 502%-31392-1934) ¥ DRMESHAFT AMD TAILSTOCK

Serial Mbr Range: 0C343332 THRU OF213244 () >~

24—, Ref [Clazs | Part Dezcrphtion Qi Comment Footnote
13— @n §1218] FLAMGE-Driveshaft

2 1

3 B1221| UNINERSAL JOINT 2

4 22 FA03E| FITTING-Grease 2

r 7 EB45854 2 HOUSIMNG ASSEMBLY-Tailstock (1
I a 10 92154 SCREW [7/16-20 » 1")-Driveshaf | 4
| | 12 45176 ‘WASHER 4
i 10 E2488| SHAFT-Tailztock 1
| 11 a0 E27804 1) BEARING-Bal 1
| 12 53 E2487| RIMNG-Snap 1
| 13 53 BR486| RING-Snap 1
| 15 22 T4036| FITTING-Grease 1
| 16 B27394 2| HOUSIMNG ASSEMBLY -Output |1
| 17 a0 BZ27B04 1 BEARIMG-Eall 1
L 18 16 32027 STUD 5
19 11 24652 MWUT [1/4-28] f

20 10 74824 SCREW [5/16-18 « 1-1/4") f

'\] 21 13 39107 LOCKMWAASHER [5/16") g

i 22 E5989| RETAIMER-Ball Bearing 1

| 23 22 F403E| FITTIMNG-Grease 1

I 24 19 77633| CAPLUG-Greaze Fitting 2

i 28 E2734| MOUNT-Rubber-Output Housing |1

I 26 10 EVE30| SCREW [5/8-18 « 4")-T ailstock | 2

I 27 12 36258 WaASHER-T ailstock Screw 4

l 28 11 52900 MWUT [5/8-18)-T ailstock Screw |2

| 29 962764 2 |YYOKE ASSEMBLY 1

a0 E1218| FLAMGE-Yoke 1

| Kl 10 B2743| SCREW [7/16-20% 1-1/4") 4

N 32 13 47659 LOCKWAASHER [7/1E") 4

K] 11 22024 WUT [7A16-20] 4




